pE P A ek

T TILT Yemaran

EWS

e e WINTER 1999 - NUMBER ONE

FEATURE FACILITY:

Taber Water Treatment Plant - Dissolved Air Flotation Plant Addition
By lan P.D. Wright, P.Eng., Associated Engineering Alberta Ltd,

imigation canal or by pumping from the local raw water cells. The
dry climate and industrial demands result in a relatively high peak
~ day water consumption of some 2600 L per capita, In winter the
demands drop to less than 750 L per capita per day.
The quality of the raw waler is reasonably good. Turbidity ranges
from approximately 0.5 NTU to 15 NTU. However, the pH ranges
from 7.8 to 8.8 and total organic carbon (TOC) exceeds 6 mg/L at
times,
PREVIOUS PLANT
The treatment process prior to the dissolved air fiotation (DAF)
INTRODUCTION addition consisted of setiling out some of the denser suspended
material in the local raw water storage cells, addition of polyalu-
he Town of Taber is a community of nearly 7000 people located minum chioride as a coagulant, pre-chlorination, filtration through
50 kilometres east of Lathbridge. The Town's raw water source conventional constant rate dual media fitters, post chiorination and
is agricultural imigation water. As the fluoridation. However, regularly there
irigation system is shut off for Em:;_.';.:?., were periods in early spring and late
approximately 7 months of the year, i S fall when the trealed water turbidity 7
water must be stored to supply the exceeded 1 NTU. This did !'Iﬂt meet ‘
Town over that period. To achieve [ Alberia Erw
this, the Town has two local raw Standards. The previous process is
water cells and a pumped supply shown in Figure 1.
N | from an imigation storage lake some | Post Chicrng < Maost of the problem events were
:;;Pmngi:Jm"T;ﬂnﬂm -ﬁ;‘. R Wator el caused by turbidity that was high in
ity directly ffom an Waste To Sterage organic material. Injecting coagulant
water by gravily ; e} Provianiredimmet Brootes upstream of tn raw water pumps and



then filtering the water was highly inefficient. At times coagulant
dosages as high as 60 mg/L were required for raw water with
turbidity less than 5 NTU. These high dosages quickly blinded off
the filters resulting in periods when the filters needed four
backwashes per day each.

T his backwash frequency would overload the backwash waste
handiing system. The backwash frequency was also reducing the
effective production capacity of the plant such that it was having
difficuity meeting customer demands during these periods. It was
apparent that some change to the plant was necessary.

INVESTIGATION

A number of altemative processes were considered. However,
none of the conventional reatment processes were well aurbed to
the treatment requirements of Taber's raw water.

B ssociated Engineering had been assisting the City of Calgary
with a comprehensive investigation into treatment options for the
Glenmore Water Treatment Plant. DAF had been extensively pilol
tested and had been found to

To minimize the cost impact of this, the area opened up below
the DAF cells was used to locate the DAF recycle system. There
were some hydraulic constraints with the recycle system using this
approach but these were dealt with. Housing the recycle system
undermeath the DAF cells also made more efficient use of the site.

PROCESS CONTROL

Besides being physically integrated with the existing plant, the
DAF system had to be integrated with the way the plant was
operated. Previously, the plant operated on a simple start-stop
mode based on the water level in the clearwall. The plant has four
filters each rated al 7 MU/d. The cperalor could select any
number of filters to be in operation.

#As DAF is a process that can be started and stopped quite
quickdy the design team decided to match the DAF trains to the
-filtters. Thus a DAF train is run for each fiter. When a filter is
dropped for backwash, another fitter is started if one is available.
If there are no filters available then a DAF train is shut down rather
than trying to ramp down all the operaling DAF units to match the
reduced flow. This is faster and

perform well in treating Elbow

River water which has many oy
similar characteristics to Taber's

raw waler. It was decided to fry

DAF on Taber's raw waler and

on-site pilot testing took place in
1996. The process produced

requires no additional loop control,

T o further improve water
quality, the plant flow is now
Lad varied in proportion to the
clearwell level. This was done
50 that the flow changes

grade. It was not desirable to pump the DAF affluent to the
filters so the DAF cells had to be set high enough to feed
water to the filters by gravity. Therefore, the DAF cells were
elevated as shown in Figure 3.

O 7y
o

excellent results on all three Pot Chlorine—s- resutting from changes in plant
sources of raw waler. Fluneice — demand can be made gradually.
Wasta However, when demands on the

PLANT DESIGN ke plant are very low it is shut down
Figurs 2: Proposad Treatment Process automatically and re-started

The Town decided to proceed when the clearwell water level

with the DAF_addition and work falls sufficiently.

startied on the design. The basic

concept for the process is shown When a DAF train is shut

in Figure 2. down, it goes through a clearing

cycle lo prevent sludge

The existing plant had not been deposition on the DAF cell floor.

designed for the addition of DAF. On start-up, it goes through

The site was quite conslirained another cycle which reestablish-

axcept to the south east of the es the process.

enisting plant. The design

2-Gonstra mtrmnﬁ for the DAF fddman T he style of recycle system

were 6o compounded Dy he  een provided cannot use variable

existing filter water surface being d pumps. Theretora,

cciwaticttly Rk s Figure 3: DAF Building Cut-away View Tm:m::‘tam Bevig B

are used to meet the recycle manifold flow requirements.
The PLC conirod system adjusts the recycle rale to match
fiow changes from a minimum plant fiow of 2.3 ML'd up to
the full 28 ML/d plant capacity.




Endividual flow meters and control valves
are provided for each DAF train, ensuring
the desired flow range can be controlled.
The flow is tolalized and the value is
used to proportion the chamical feads
which consist of;

* potassium permanganate added to the
raw water when required for taste and
odour control.

+ coagulant added at the flash mixer
located upsiream of the DAF,

+ filter aid and coagulant addad
downsiream of the DAF,

« primary chlorination peint was located
downstraam of the DAF.

T'he primary chiornation point is located

downsiream of the DAF as the residence

time contribution for CT through the DAF trains is relatively small
and some of the TOC is removed by the DAF process. This
helps to reduce THM formation. The post chiorination paint
remains downstream of tha filters.

RESIDUALS MANAGEMENT

T he plant had always discharged waste water to the sewer
systen. DAF is ideal for this arrangement as it produces a small
steady stream of waste sludge that is already thickened. This
conserves water and reduces the impact of the waste stream on
the sewer system. So litle water is wasted that a small amount
of carer water has o be added as the sewer receiving the
sludge has no contribution other than from the plant. A spray-
bar wash down systern was therelore provided over the sludge
trough that provides the carmier waler to convey the sludge while
also helping to de-aerate it.

PLANT PERFORMANCE

"The project was tendered for construction in spring of 1997.
The construction cost was approximately $2.9 million which was
within budget. The initial start-up was in June of 1998 and the
sysiem was placed into automatic mode in July 1998.

The process works very well. Acceplable water was produced
and processed for consumption within four hours of the initial
startup. The treated water turbidity off the filters is well within
standards, nomally about 0.1 NTU,

Compared to the previous process, approximately 50%

of the coagulant is ngw required. Besides reducing

‘TGET

W
E Podions of this fexl are praprinted from Procesdings of the 1257 AW

chemical costs this has also reduced the
i amount of wasle sludge produced.

Hnitialty, the DAF was operated to produce
an effluent turbidity of lass than 0.8 NTU.
As familiarity was gained with the process
it was realized that besides greatly
reducing the turbidity, the turbidity in the
effluent was now modified so that it was far
easier to remove it on the filters.
Therefore, the DAF effiuant turbidity has
been relaxed to approximately 1.0 NTU
with no apparent ill effect on the filter
efffuent quality. This has further reduced
the amount of coagulant required.

A expected, fitter runs are far longer
than previously experenced. The amount
of waler used for backwashing has been
reduced by approximately 75%. There is
some potential to reduce this further as
there has been some damage to the filter media resulting from the
previous excessive coagulant use and consequent backwashing.
When this damage is corrected, filler runs are expecied to be
extended.

s some TOC is removed by the DAF process, the chiorine
demands have also decreased.

An algae bloom occurred in late August. More coagulant was
required but the DAF system handled the bloom with ease. Some
odour was experienced in the plant but the treated water remained
palatable.

The automatic train startup and shutdown works well. The
procass establishes itself within 20 minutes.

T he sludge disposal system with the spray bar carrier water
system exceeded expectations. Sludge is rapidly disposed of and
the sludge trough stays completely clear.

SUMMARY

ln summary, the DAF addition was a very successful project. It
has met or exceeded expectations in every area, inclhuding water
quality, cost, chemical use, wasle disposal and uraﬁun.

As evidence of its success, at least three other DAF
plants or additions that will freat agricultural irigation
jleﬁare presantly under development in the ragion,

Annual Conlerence, by permission. Copyright & 1297, American Water
Works Associaton.




P 0 0 0 0 0 0 00 0O

PERSONAL PROFILE
DAVID DOWHANIUK

Municipal Approvals Technologist

Northern East Slopes Region

Technology. David started his career with Alberta Environment in
1971 with the Waler Quality Control Branch, Pollution Control
Division. Yes, from the pictures, you can see Ihat time has been
kind to him. David's activities included sampling surface water
industry and municipalities. In 1987 he became an investigator,
working on spills, complaints and environmental incidents. Since

DAVES “TRANSITIONAL OFFICE”

avid is the new regional approvals technologist for the Northem
East Slopes Region (wesl of Edmonton). As part of the new
Erwironmental Service Team, David will be based out of what was
the NAIT Westerra building, just south of the Town of Stony Plain.
David warks for the new Regional Director, Mr. Bill Macdonald.

D avid grew up in Alberta, close to Namao, just north of
Edmonton. He attended school in Edmonton and graduated from
the Materials Testing Technology at Norihem Alberta Institute of

Deve and Celina Duong, Industrial Approvals Engineer

ok Fg
T %

1997 David has worked with the Municipal Branch doing
inspections and approvals of water, wastewater and solid waste
facilities. In August of 1398, when regionalization was complated
he moved into his current position.

One of the highlights” for David was attending the 1998
AWWOA Operators Seminar. He has been a member of the
Association for the last two years and feels that it is a great orga-
nization. David wants everyone to know that he intends 1o meat
all of the operators in his region and hopes to get to knaw them,

On a personal note, David is an “avid intemnet groupie” who truly
believes that it has broadened his horizons. In his spare time he
coaches in and outdoor soccer and is still involved with the family
farm north of Edmonton. David and his bride Sandy have three
sons and they now live in Edmaonton.